NATIONAL CLINICAL GUIDELINES

The Assessment and Management of Chronic Kidney Disease in Adults

Ministry of Public Health

P.O. Box: 42 Doha, Qatar Email: clinicalguidelines@moph.gov.qa Valid From: 21 September 2023 Date of Next Revision: 21 September 2028



المبادئ الإرشادية السريرية لدولة قطر NATIONAL CLINICAL GUIDELINES FOR QATAR





Version History

Version	Status	Date	Editor	Description
1.0	Final	19 th March 2017	Guidelines Team	Final version for publication.
2.0	Final	14 th March 2020	Guidelines Team	Final Version for Publication.
3.0	Final	21st September 2023	Guidelines Team	Final version for publication.

Citation

Suggested citation style:

Ministry of Public Health Qatar. National Clinical Guideline: The Assessment and Management of Chronic Kidney Disease in Adults (2023).

Abbreviations

The abbreviations used in this guideline are as follows:

aAPD	Assisted automated peritoneal dialysis
ACC / AHA	American College of Cardiology / American Heart Association
ACR	Albumin-to-creatinine ratio
AKI	Acute kidney injury
APD	Automated peritoneal dialysis
ASCVD	Atherosclerotic cardiovascular disease
BMI	Body mass index
BP	Blood pressure
CAPD	Continuous ambulatory peritoneal dialysis
CKD	Chronic kidney disease
CKD-EPI	Chronic Kidney Disease Epidemiology Collaboration
eGFR	Estimated glomerular filtration rate
\mathbf{eGFR}_{creat}	Creatinine-based estimated glomerular filtration rate
eGFR _{cys}	CystatinC-based estimated glomerular filtration rate
ESRD	End-stage renal disease
GFR	Glomerular filtration rate
HBA _{1C}	Glycated haemoglobin level
KDIGO	Kidney Disease Improving Global Outcomes Group
NSAIDs	Non-steroidal anti-inflammatory drugs
PCR	Protein-to-creatinine ratio
PCV13	13-valent Pneumococcal conjugate vaccine
PPSV23	23-valent Pneumococcal polysaccharide vaccine
RBC	Red blood cell count
RCC	Renal cell carcinoma
RRT	Renal replacement therapy
SLE	Systemic lupus erythematosus

TABLE OF CONTENTS

1	Info	rmation about this Guideline	5
	1.1	Objective and Purpose of the Guideline	5
	1.2	Scope of the Guideline	5
	1.3	Editorial Approach	5
	1.4	Sources of Evidence	6
	1.5	Evidence Grading and Recommendations	6
	1.6	Guideline Development Group Members	6
	1.7	National Clinical Guidelines & Pathways Committee Members	
	1.8	Responsibilities of Healthcare Professionals	
2	Chr	onic Kidney Disease Assessment and Management Pathway	9
3	Key	Recommendations of the Guideline	11
4	Bac	kground Information	13
	4.1	Definition	13
	4.2	Epidemiology	13
	4.3	Staging	13
	4.4	Natural History	14
	4.5	Higher Risk Groups	15
5	Pres	sentation	16
6	Inve	stigations	16
	6.1	Initial Tests for CKD	16
	6.1.1	Estimated Glomerular Filtration Rate (eGFR)	17
	6.1.2	Assess for Proteinuria	17
	6.1.3	Assessing for Haematuria	17
	6.2	Consider Further Investigations	19
7	Mar	agement	20
	7.1	Patient Support and Education	
	7.2	Management of Blood Pressure and Proteinuria	21
	7.2.1	Pharmacological Management	21
	7.3	Manage atherosclerotic cardiovascular risk	
	7.3.1	Assess Cardiovascular Risk	
	7.3.2	2 Lipid-Lowering Therapy	
	7.3.3	Antiplatelet Therapy	
	7.4	Medication Management	
	7.5	Immunisation	
	7.6	Monitoring	
	7.6.1	Frequency of Monitoring	
	7.6.2	Assessment for and Management of Progression	25

View Pathway

7	'.7 I	Monitor and Treat for Other Complications	26
	7.7.1	Renal Anaemia	26
	7.7.2	Undernutrition	26
	7.7.3	Bone Metabolism and Osteoporosis	27
7	'.8 I	Referral to Nephrology	28
	7.8.1	Consider Referral to a Nephrologist	28
	7.8.2	Indications for Urgent or Immediate Referral	28
8	Speci	alist Management	29
8	8.1 I	Renal Replacement Therapy	29
	8.1.1	Preparation for Renal Replacement Therapy	29
	8.1.2	Initiation of Renal Replacement Therapy	30
	8.1.3	Renal Transplant	30
	8.1.4	Peritoneal Dialysis	31
	8.1.5	Haemodialysis	31
8	8.2 (Conservative Management	31
8	8.3 (Consider Palliative Care at the Appropriate Stage	31
9	Key (Considerations for Patient Preferences	32
10	Perfo	ormance Measures	33
11	Refe	rences	34
Ар	pendix:	Detailed Description of the Literature Search	37
Acl	nowled	lgements	39

View Pathway

1. Information about this Guideline

1.1 Objective and Purpose of the Guideline

The purpose of this guideline is to define the appropriate diagnosis and management of chronic kidney disease in adults. The objective is to improve appropriate investigation, prescribing, and referral of patients presenting to provider organisations in Qatar. It is intended that the guideline will be used primarily by physicians in primary care and specialist care settings.

1.2 Scope of the Guideline

Aspects of care included within the scope of the guideline are:

• The management approach to CKD in adults (aged 18 years and over), including the diagnosis, investigation, classification, and management of all stages of chronic kidney disease (CKD).

Aspects of care not included in this guidelines are:

- Screening for chronic kidney disease.
- Chronic kidney disease in pregnancy.
- Acute kidney injury (AKI)
- The detailed investigation or management of any underlying cause for CKD, e.g.:
 - Polycystic kidneys.
 - Post-renal obstruction.
 - Structural kidney disease.
 - o Diabetes.
 - Hypertension.
- Specialist management of patients with renal transplant or dialysis.

1.3 Editorial Approach

This guideline document has been developed and issued by the Ministry of Public Health of Qatar (MOPH), through a process which aligns with international best practice in guideline development and localisation. The guideline will be reviewed on a regular basis and updated to incorporate comments and feedback from stakeholders across Qatar.

The editorial methodology, used to develop this guideline, has involved the following critical steps:

- Extensive literature search for well-reputed published evidence relating to the topic.
- Critical appraisal of the literature.
- Development of a draft summary guideline.
- Review of the summary guideline with a Guideline Development Group, comprised of practising healthcare professionals, subject matter experts and patient representatives, from across Qatar.
- Independent review of the guideline by the National Clinical Guidelines & Pathways Committee, appointed by the MOPH, from amongst stakeholder organisations across Qatar.

Whilst the MOPH has facilitated the development of the guideline, the MOPH has not influenced the specific recommendations made within it.

1.4 Sources of Evidence

The professional literature has been systematically queried using specially developed, customised, and tested search strings. Search strategies are developed to allow efficient yet comprehensive analysis of relevant publications for a given topic and to maximise retrieval of articles with certain desired characteristics pertinent to a guideline.

For each guideline, all retrieved publications have been individually reviewed by a member of the Editorial Team and assessed in terms of quality, utility, and relevance. Preference is given to publications that:

- 1. Are designed with rigorous scientific methodology.
- 2. Are published in higher-quality journals.
- 3. Address an aspect of specific importance to the guideline in question.

Further information about the literature search and appraisal process is included in the Appendix.

1.5 Evidence Grading and Recommendations

Recommendations made within this guideline are supported by evidence from the medical literature and where possible the most authoritative sources have been used in the development of this guideline. In order to provide insight into the evidence basis for each recommendation, the following evidence hierarchy has been used to grade the level of authoritativeness of the evidence used, where recommendations have been made within this guideline.

Where the recommendations of international guidelines have been adopted, the evidence grading is assigned to the underlying evidence used by the international guideline. Where more than one source has been cited, the evidence grading relates to the highest level of evidence cited:

- Level 1 (L1):
 - Systematic reviews of randomised controlled studies.
 - Randomised controlled trials with meta-analysis.
 - Randomised controlled trials.
- Level 2 (L2):
 - Observational studies, examples include:
 - Cohort studies with statistical adjustment for potential confounders.
 - Cohort studies without adjustment.
 - Case series with historical or literature controls.
 - Uncontrolled case series.
 - Statements in published articles or textbooks.
- Level 3 (L3):
 - Expert opinion.
 - Unpublished data, examples include:
 - Large database analyses.
 - Written protocols or outcomes reports from large practices.

In order to give additional insight into the reasoning underlying certain recommendations and the strength of recommendation, the following recommendation grading has been used, where recommendations are made:

- **Recommendation Grade A (RGA):** Evidence demonstrates at least moderate certainty of a net benefit from the recommendation.
- **Recommendation Grade B (RGB):** Evidence is insufficient, conflicting, or poor and demonstrates an incomplete assessment of net benefit vs harm; additional research is recommended.
- **Recommendation Grade C (RGC):** Evidence demonstrates potential harm that outweighs benefit; additional research is recommended.
- **Recommendation of the GDG (R-GDG):** Recommended best practice on the basis of the clinical experience of the Guideline Development Group members.

1.6 Guideline Development Group Members

The following table lists members of the Guideline Development Group (GDG) nominated by their respective organizations and the National Clinical Guidelines & Pathways Committee. The GDG members have reviewed and provided their feedback and approval of the guideline document. Each member has completed a declaration of conflicts of interest, which has been reviewed and retained by the MOPH.

Guideline Development Group Members				
Name (ordered by surname)	Title	Organisation		
Dr Fadwa S. Al-Ali	Senior Consultant Nephrology Fahad Bin Jassim Kidney Centre Hamad General Hospital	Hamad Medical Corp		
Dr Ahmed M. Hussein Babiker	Head of Registration Section & Clinical Pharmacist, Dept of Pharmacy and Drug Control	Dept of Pharmacy and Drug Control, MOPH ¹		
Azza Mohamed El Badawi Gamal Eldin	Senior Clinical Dietitian, Nephrology division	Hamad Medical Corp		
Dr. Musab Elgaali	Consultant Nephrology	Hamad Medical Corp		
Dr. Mostafa Elshirbeny	Consultant Nephrology	Hamad Medical Corp		
Dr Omar Mohammed Fituri	Senior Consultant Nephrology and Transplant	Hamad Medical Corp		
Dr Abdul Hakeem Hamza	Senior Consultant Family Medicine	Primary Health Care Corp		
Dr. Hassan Al Malki	Division Chief of Nephrology, Director of HGH Acute Dialysis Unit and Inpatient Renal Replacement Therapy Program Director of HMC Transplant Nephrology program, A.Prof Clinical Medicine, WCMCQ	Hamad Medical Corp		
Dr Mohammed Salem Nasrallah	Consultant Family Medicine	Primary Health Care Corp		
Fatma Ahmed Ramadan	Dialysis Nurse Patient and Family Educator in dialysis unit	Hamad Medical Corp		
Dr Sharath Setty	Specialist Urology	Aster Medical Centre		
Ms Meghna	Patient	-		

¹Dr Ahmed Babiker attended the MOPH in his capacity as a Clinical Pharmacist and advisor on the availability of medications in Qatar.

1.7 National Clinical Guidelines & Pathways Committee Members

The following table lists members of the National Clinical Guidelines & Pathways Committee (NCGPC), appointed by the MOPH. The NCGPC members have reviewed and provided their feedback and approval of the guideline document. Each member has completed a declaration of conflicts of interest, which has been reviewed and retained by the MOPH.

National Clinical Guidelines & Pathways Committee (NCGPC) Members				
Name	Title	Organization		
Ms Huda Amer Al-Katheeri	Chair of the NCGPC, Director-Strategic Planning & Performance Department	Ministry of Public Health		
Shk Dr Mohammed Hamad J. Al Thani	Co-Chair of NCGPC, Director of Public Health	Ministry of Public Health		
Dr Hani Ben Hassen Al Kilani	Senior Consultant, Executive Director for Corporate Clinical Policy and Guidelines	Hamad Medical Corporation		
Dr Ibtihal Abdelgadir	Lead Clinical Practice Guidelines Committee	Sidra Medicine		
Dr Alshaymaa Mohammed A. M. Al-Motawa	Consultant Family Medicine, Lead Medical Officer (Doha)	Qatar Energy		
Dr Basil Bashqawi	Accreditation Specialist, Dept of Health Professions	Ministry of Public Health		
Dr Abi Khalil Charbel	Associate Professor of Medicine, Consultant Cardiology	Weill Cornell Medicine-Qatar		
Dr Paul Dijkstra	Director of Medical Education	Aspetar		
Dr Mohamed Elrishi	Senior Consultant Endocrine, Diabetes, and Internal Medicine	Al Ahli Hospital		
Dr Dahlia Mustafa Hassan	Senior Consultant Family Medicine	Primary Health Care Corp		
Dr Ghassan Youseph Hommos	Senior Consultant Endocrinology	Al Emadi Hospital		
Dr Marwan Abu-Hijleh	Professor and Acting Dean	College of Medicine, Qatar University		

1.8 Responsibilities of Healthcare Professionals

This guideline has been issued by the MOPH to define how care should be provided in Qatar. It is based upon a comprehensive assessment of the evidence as well as its applicability to the national context of Qatar. Healthcare professionals are expected to take this guidance into account when exercising their clinical judgement in the care of patients presenting to them.

The guidance does not override individual professional responsibility to take decisions which are appropriate to the circumstances of the patient concerned. Such decisions should be made in consultation with the patient, their guardians, or caregivers and should consider the individual risks and benefits of any intervention that is contemplated in the patient's care.

2. Chronic Kidney Disease Assessment and Management Pathway

Click on a box below to see the relevant page of the Pathway.







View Pathway

3. Key Recommendations of the Guideline

The key recommendations of this guideline are:

Blood Pressure Management:

- In patients with CKD, with or without diabetes mellitus, and an ACR of < 3 mg/mmol, aim to keep the BP at the following levels ¹:
 - Systolic BP ≤ 140 mmHg; and diastolic BP ≤ 90 mmHg.
- In patients with CKD, with or without diabetes mellitus, and an ACR of ≥ 3 mg/mmol, aim to keep the BP at the following levels ¹:
 - Systolic BP ≤ 130 mmHg; and diastolic BP ≤ 80 mmHg.
- Treatment with a renin-angiotensin antagonist is indicated in the following patients with CKD [2]:
 - Patients with diabetes mellitus with a urinary ACR of 3-30 mg/mmol.
 - Non-diabetic hypertensive patients and a urinary ACR of \geq 3 mg/mmol.

Lipid Management:

- Initiate statin therapy in the following patients ^{2,3,4,5}:
 - All patients with established ASCVD.
 - All patients aged ≥ 50 years with an eGFR < 60 mL/min/1.73m², but not treated with dialysis or kidney transplantation.
 - All patients aged ≥ 50 years with an eGFR ≥ 60 mL/min/1.73m², but who have albuminuria or other manifestations of CKD (e.g. polycystic kidney disease).
 - All patients aged < 50 years with CKD and a 10-year ASCVD risk of > 7.5% (assessed using ACC/AHA Pooled Cohort Equations).
 - \circ All patients aged > 18 years with CKD and diabetes mellitus.

Antiplatelet Therapy:

- Antiplatelet therapy is indicated in the following patients ^{1,3-5}:
 - All patients with established ASCVD.
 - All patients with CKD who at risk of ASCVD, unless there is an increased bleeding risk that needs to be balanced against the possible cardiovascular benefits

Monitoring Patients with CKD:

- See Section 7.6 for recommendations on the frequency of monitoring by stage of CKD.
- Monitor for progression of CKD ¹:
 - Progression of CKD is defined as a fall in eGFR category accompanied by a ≥ 25% decline in eGFR from baseline.
 - \circ Rapid progression is defined by a sustained decline in eGFR of > 5 mL/min/1.73m² within one year.
- Monitor and treat complications, including ^{1,6,7}:
 - Renal anaemia.
 - Undernutrition.
 - Abnormalities of bone metabolism

Referral to Nephrology:

• See Section 7.8 for criteria for routine and urgent referral to nephrology.

Specialist Management:

• Patients with progressive CKD should be managed in a multidisciplinary care setting with a multidisciplinary team ^{1,8}.

Renal Replacement Therapy:

- Patients with ESRD who are likely to need RRT within 6 months should be referred urgently to receive education and information, and to prepare for RRT [**R-GDG**].
- There is no good evidence for the superiority of one RRT option over another ^{9,10}.
- Decisions on which intervention to use will depend upon patient preferences, availability, and clinical contraindications ⁹¹⁰.

Renal Transplant:

- Renal transplantation should be the RRT of choice for patients with ESRD who are fit for renal transplant ¹¹[L2, RGA].
- Consideration for renal transplant should be addressed on an individualised basis [**R-GDG**].

Peritoneal Dialysis:

- May be delivered safely and effectively at home or another location of the patient's choice ¹⁰.
- Treatment modalities include ¹⁰:
 - Assisted automated peritoneal dialysis (aAPD).
 - Automated peritoneal dialysis (APD).
 - Continuous ambulatory peritoneal dialysis (CAPD).

Conservative Management:

• Conservative management should be provided to patients with advanced CKD who opt not to have dialysis ¹⁹.

Palliative Care:

- Recognise patients struggling to cope on long term dialysis due to a deterioration of underlying clinical problems or a sudden catastrophic clinical event. Either may indicate an imminent or immediate need of end of life care ⁹ [L2, RGA].
- Decisions to discontinue dialysis should be made jointly by the patients and their consultant and should involve relatives and care-givers and other members of the team ⁹ [L2, RGA].



4. Background Information

4.1 Definition

Chronic kidney disease (CKD) is defined as:

• Abnormalities of kidney structure or function, present for more than 3 months, with implications for health ^{1,8,12}.

Criteria for CKD (any of the following present for more than 3 months) ^{1,8}:

- Markers of kidney damage (one or more):
 - Albuminuria (albumin-to-creatinine ratio (ACR) \geq 3 mg/mmol).
 - Urine sediment abnormalities.
 - Electrolyte and other abnormalities due to tubular disorders.
 - Abnormalities detected by histology.
 - Structural abnormalities detected by imaging.
 - History of kidney transplantation.
- Decreased GFR:
 - GFR < 60 mL/min/1.73m² (GFR categories G3a-G5).

4.2 Epidemiology

Incidence and prevalence in Qatar ^{13,14}:

- Diabetes mellitus, hypertension, and CKD are major emerging epidemics.
- The incidence of end-stage renal disease (ESRD) is 202 patients/million/year.
- The prevalence of ESRD is 624 patients/million.
- Diabetic nephropathy is the commonest cause of ESRD (48%), followed by hypertensive glomerulonephropathy and primary glomerulonephritis ¹⁵.

4.3 Staging

To identify the rate of progression in a newly diagnosed CKD patient, it is recommended to obtain a minimum of three eGFR measurements over a period of not less than 90 days 12 [L2]. If a large and unexplained fall in eGFR is observed, more frequent monitoring is needed.

Staging of CKD ^{12,16}:

- Staging of CKD is based upon the 5 stages of GFR as well as the 3 categories of albuminuria.
- An increased risk of adverse outcomes is associated with increased ACR and decreased GFR.
- Increased ACR and decreased GFR in combination multiply the risk of adverse outcomes.

GFR categories ¹²:

Category	Description	GFR
G1	Normal or increased GFR	≥ 90 mL/min/1.73m ²
G2	Mild reduction	60-89 mL/min/1.73m ²
G3a	Mild to moderate reduction	45-59 mL/min/1.73m ²
G3b	Moderate to severe reduction	30-44 mL/min/1.73m ²
G4	Severe reduction	15-29 mL/min/1.73m ²
G5	Established renal failure	< 15 mL/min/1.73m ²



ACR categories ¹²:

Category	Description	ACR
A1	Normal to mildly increased ACR	< 3 mg/mmol
A2	Moderately increased ACR	3-30 mg/mmol
A3	Severely increased ACR	> 30 mg/mmol

4.4 Natural History

Causes of CKD include ¹²:

- Conditions associated with intrinsic kidney disease, e.g.:
 - Hypertension.
 - Diabetes mellitus.
 - o Glomerulonephritis.
- Conditions associated with urinary outflow obstruction, e.g.:
 - Structural renal tract disease.
 - Recurrent renal calculi.
 - Prostatic hypertrophy.
- Nephrotoxic drugs, e.g.:
 - Non-steroidal anti-inflammatory drugs (NSAIDs).
 - o Lithium.
- Multi-system diseases that may involve the kidney:
 - Systemic Lupus Erythematosus (SLE).
 - Vasculitis.
 - Autosomal dominant polycystic kidney disease.
 - Alport syndrome.

Prognosis ^{12,17,18}:

- CKD can progress to ESRD in a small but significant number of patients.
- Patients with CKD are 20 times more likely to die of atherosclerotic cardiovascular disease (ASCVD) than progress to ESRD.
- Patients with CKD are at greater risk of ASCVD than their age- and sex-matched contemporaries.
- The GFR and ACR staging categories are used to indicate risk of adverse outcomes, such as ¹²:
 - The progression of CKD.
 - o AKI.
 - All-cause mortality.
 - Cardiovascular events.
- In predicting risk for outcome of CKD, identify the following variables ¹⁸:
 - $\circ \quad {\sf Cause of CKD}.$
 - GFR category.
 - Albuminuria category.
 - Other risk factors and comorbid conditions.
 - Estimated risk of concurrent complications and future outcomes should be used to guide decisions for testing and treatment for CKD complications.

			Persistent albuminuria categories Description and range			
Prognosis of CKD by GFR and Albuminuria				A1	A2	A3
Categories: KDIGO 2012			Normal to mildly increased	Moderately increased	Severely increased	
				<3 mg/mmol	3-30 mg/mmol	>30 mg/mmol
GFR categories (ml/min/ 1.73 m ²);	G1	Normal or high	≥90			
	G2	Mildly decreased	60-89			
Description and Range	G3a	Mildly to moderately decreased	45-59			
	G3P	Moderately to severely decreased	30-44			
	G4	Severely decreased	15-29			
	G5	Kidney failure	<15			
Green: Low risk (if no other man				rkers of kidney disease,	no CKD);	
Yellow: Moderately increased ris				sk		
	Orange	e: High risk;				
	Red:	Very high risk.				

Table 1: Prognosis of CKD by GFR and albuminuria categories from KDIGO 2012 Guideline ^{1,8}

('Risk' relates to the risk of poor prognosis and outcomes).

4.5 Higher Risk Groups

Risk factors for developing CKD include (Should be the target of screening measures) ^{8,12}:

- Diabetes mellitus.
- Hypertension.
- ASCVD.
- Obesity with metabolic syndrome.
- History of AKI.
- Use of nephrotoxic medication.
- Recurrent renal calculi.
- Structural renal tract disease, including untreated urinary outflow tract obstruction and prostatic hypertrophy.
- A family history of ESRD or hereditary kidney disease.
- Multisystem diseases with potential kidney involvement e.g., systemic lupus erythematosus.



5. Presentation

CKD is usually:

- Asymptomatic in earlier stages ^{1,12}.
- Detected as a consequence of screening or monitoring of high-risk patients, e.g. patients with ¹²:
 - Diabetes mellitus.
 - Hypertension.
 - Opportunistic detection of haematuria or proteinuria.
 - Accidental radiological findings of CKD, like: bilateral small and echogenic kidneys or multiple bilateral renal cysts with enlarged kidneys suggestive of polycystic kidney disease.

Symptoms are usually due to complications of decreased kidney function ¹ but may also be due to co-morbid conditions ¹⁹.

A presentation with specific symptoms associated with CKD is rare. Where this occurs, the manifestations can include 12 :

- Oedema secondary to salt and fluid retention.
- Lethargy and fatigue often exacerbated by anaemia.
- Nausea and vomiting can occur with advanced CKD Stage 5.
- Overt uraemia, e.g. encephalopathy, neuropathy, or pericarditis, in a patient not known to have CKD is very rare.

6. Investigations

6.1 Initial Tests for CKD

Offer testing for CKD using eGFR and ACR to patients with any of the following risk factors 1,12 [L2, RGA]:

- Diabetes mellitus.
- Hypertension.
- History of AKI.
- ASCVD includes those with ischaemic heart disease, chronic heart failure, peripheral vascular disease, or cerebral vascular disease.
- Structural renal disease.
- Recurrent renal calculi.
- Prostatic hypertrophy.
- Multisystem diseases that may affect kidneys e.g. SLE.
- Family history of ESRD or hereditary kidney disease.
- Nephrotoxic drugs.
- Incidental detection of haematuria.
- Gout²⁰

It is not recommended to use age, gender, or ethnicity as risk markers to test patients for CKD. It is not recommended to use obesity alone as a risk marker to test patients for CKD in the absence of a metabolic syndrome, diabetes mellitus, or hypertension 12 [L2, RGA].

6.1.1 Estimated Glomerular Filtration Rate (eGFR)

Serum creatinine is usually used to calculate eGFR 12 [L2, RGA]:

- Use the CKD Disease Epidemiology Collaboration (CKD-EPI) creatinine equation to estimate GFR.
- Always compare creatinine and eGFR with baseline measures, where available ¹⁸.

The reliability of eGFR may be reduced and results should be interpreted with caution in patients with the following ¹²:

- AKI
- Pregnancy.
- Oedematous states.
- Extremes of muscle mass, e.g.:
 - In bodybuilders.
 - In patients with muscle wasting disorders or amputation.
 - NB: Reduced muscle mass will lead to overestimation, and increased muscle mass to underestimation, of the GFR.
- Malnourishment.
- Certain ethnic groups:
 - o eGFR has not been well validated in certain ethnic groups, e.g. in people of South Asian family origin.

6.1.1.1 Cautions in Interpretation of eGFR

Consider the following factors, which may influence interpretation of eGFR ¹² [L2, RGA]:

- Interpret reported values of eGFR of \geq 60 mL/min/1.73m² with caution because:
 - \circ $\;$ As the true GFR increases, eGFR becomes less accurate.
- If the eGFR is > 90 mL/min/1.73m², an increase in serum creatinine concentration of > 20% indicates a significant reduction in kidney function.
- When interpreting changes in the eGFR, allow for a +/-5% variability of serum creatinine.
- If eGFR is < 60 mL/min/1.73m² in a patient not previously tested and AKI is not suspected, repeat the eGFR within 2 weeks to exclude analytical and biological causes of variation.
 - Timing of repeat testing depends on clinical judgement and more urgent action may be required if AKI is suspected ^{1,12}.

NB: If there is doubt about whether a patient has worsening CKD or acute-onset CKD, it should be considered acute and managed appropriately **[R-GDG**].

6.1.2 Assess for Proteinuria

Measure urinary ACR (or urinary protein loss) in the following groups of patients ¹²:

- Patients with diabetes mellitus.
- If there is a strong suspicion of CKD in patients with an eGFR of \geq 60 mL/min/1.73m²
- Patients with an eGFR of < 60 mL/min/1.73m².
- Children and young people without diabetes and with creatinine above the upper limit of the age-appropriate reference range.

If the urinary ACR is 12 :

- 3-70 mg/mmol:
 - Confirm with a subsequent early morning sample to determine if the abnormality is persistent.
- ≥ 70 mg/mmol:
 - There is no need to repeat the test, as this is considered to be significant proteinuria and requires referral to a nephrologist.

NB: Regard a confirmed ACR of \geq 3 mg/mmol as clinically important.

Use the urinary ACR in preference to the protein-to-creatinine ratio (PCR) ^{1,12} [L2, RGB]:

- It has a greater sensitivity for low levels of proteinuria.
- For quantification and monitoring of high levels of proteinuria (i.e. an ACR of ≥ 70 mg/mmol), PCR can be used as an alternative to ACR.
- ACR is the recommended method for patients with diabetes mellitus.

NB: Reagent strips are not recommended for use as an initial test, as they are unreliable for identifying small amounts of proteinuria and are unable to reliably quantify the degree of proteinuria 12 [L2].

6.1.2.1 Cautions in Interpretation of ACR

The following conditions can cause variability in measured ACR levels without changes in the level of kidney damage ⁸:

- Transient elevation in albuminuria:
 - \circ Menstrual blood contamination.
 - Symptomatic UTI.
 - o Exercise.
 - Upright posture (orthostatic proteinuria).
 - Other conditions increasing vascular permeability (e.g. septicaemia).
- Non-renal causes of variability in creatinine excretion:
 - Age (lower in children and older people).
 - Race (lower in Caucasian than black people).
 - Muscle mass (e.g. lower in people with amputations, paraplegia, muscular dystrophy).
 - Gender (lower in women).
- Changes in creatinine excretion:
 - Non-steady state for creatinine (e.g. AKI).
- Other causes of variability:
 - Degradation of albumin before analysis.
 - Intrinsic biological variability.
 - Genetic variability.



6.1.3 Assessing for Haematuria

When testing for haematuria ¹²:

- Reagent strips should be used rather than urine microscopy.
- Further evaluation is recommended if there is a result of 1+ or more use:
 - Urine culture.
 - Imaging of the urinary tract.

When assessing haematuria in the absence of proteinuria, persistent haematuria is considered to be present if 2 of 3 dipstick tests show \geq 1+ of blood ¹².

If a patient is found to have isolated microscopic haematuria ^{12,21}:

- Evaluate for UTI.
- Evaluate for urinary tract malignancy in appropriate age groups.
- Repeat testing annually for haematuria, proteinuria, eGFR, and of blood pressure (BP) for as long as the haematuria persists.

6.2 Consider Further Investigations

Other blood tests may be considered when monitoring for complications, such as ¹²:

- Calcium.
- Phosphate.
- Vitamin D.
- Parathyroid hormone.
- Haemoglobin.

Renal ultrasound ⁶:

- Is the first imaging study for evaluating previously undiagnosed CKD if clinically indicated.
- Ultrasound differentiates between obstruction and intrinsic parenchymal disease.
- Helps separate chronic ESRD from potentially reversible kidney injury by defining:
 - Renal size.
 - Echogenicity.
 - The presence or absence of hydronephrosis.
 - The presence of cystic renal disease.

Renal ultrasound is recommended for all patients with CKD who also have 12 :

- Accelerated progression of CKD:
 - A sustained fall in eGFR of ≥ 25% and a change in GFR category within 12 months; or
 - A sustained decrease in eGFR of \geq 15 mL/min/1.73m² per year.
- Frank or persistent microscopic haematuria.
- Urinary tract obstructive symptoms.
- A family history of polycystic kidney disease and the patient is \geq 20 years old.
- The need for a renal biopsy as determined by a nephrologist.

NB: Patients with a family history of inherited kidney disease should be advised about the implications of an abnormal ultrasound scan result before it is arranged ¹².

Further investigation, as directed by a nephrologist, may include ⁶:

- Further imaging of the renal tract.
- Renal scintigraphy.
- Percutaneous renal biopsy.

7. Management

The principles of management of CKD are ^{1,12}:

- Patient support and education.
- Managing BP and/or proteinuria.
- Managing diabetes mellitus and proteinuria.
- Primary and secondary prevention of ASCVD.
- Monitoring for progression and conditions associated with CKD, such as anaemia.
- Recognising and managing deterioration.
- Managing causes and risk factors for progression.
- Immunisation where appropriate.
- Specialist referral when appropriate.
- Preparing for and managing renal replacement therapy when appropriate.

NB: Do not determine the management of CKD solely on the basis of the patient's age ¹² [L1, RGA].

7.1 Patient Support and Education

Patient education should consist of information on severity, cause, complications, and prognosis of CKD ¹²:

- Psychological aspects such as coping with CKD must be considered. Support groups, counselling, or a specialist nurse are examples of appropriate support.
- This may include support with:
 - $\circ \quad \text{Personal needs.}$
 - Family.
 - Financial needs.
 - Employment.
 - Social needs.

Lifestyle advice – encourage patients with CKD to ¹²:

- Exercise.
- Achieve a healthy weight.
- Stop smoking.

Dietary interventions ¹² [L1]:



- Offer dietary advice appropriate to the severity of CKD about intake of:
 - Potassium.
 - Phosphate.
 - Calories.
 - o Salt.
 - o Protein.
- Dietary intervention should ensure that malnutrition is prevented by including education, detailed dietary assessment, and supervision.

Self-management:

- Patients with CKD should be informed of their diagnosis and be able to share in decision making about their care ¹² [L2, RGA].
- Help and encourage self-management by giving patients access to their medical data, including diagnosis, co-morbidities, test results, treatments, and correspondence ¹² [L3, RGA].
- Advise anyone with CKD about the increased risk of AKI if they become acutely ill [**R-GDG**].
- Advise patients not to use herbal remedies ¹[L2, RGA]:
 - There is a lack of evidence to support alternative or complementary medicines and these may have nephrotoxic effects.

Consider referral to ¹²:

- A physiotherapist if there is a reduction in exercise capacity that impacts the patient's daily life.
- An occupational therapist if there are problems with activities of daily living.
- A dietician for specialist dietary advice, in all patients with an eGFR of <60ml/min/1.73m².

7.2 Management of Blood Pressure and Proteinuria

A reduction in BP reduces the progression of CKD and ASCVD risk ^{1,12}[L1]:

- In patients with CKD, with or without diabetes mellitus, and an ACR of < 70 mg/mmol, aim to keep the BP at the following levels ¹:
 - Systolic BP \leq 140 mmHg; and Diastolic BP \leq 90 mmHg.
- In patients with CKD, with or without diabetes mellitus, and an ACR of ≥ 70 mg/mmol, aim to keep the BP at the following levels ¹:
 - Systolic BP ≤ 130 mmHg; and Diastolic BP ≤ 80 mmHg.

7.2.1 Pharmacological Management

Treatment with a renin-angiotensin antagonist is indicated in the following patients with CKD 1:

- Patients with diabetes mellitus with a urinary ACR of \geq 3 mg/mmol.
- Non-diabetic hypertensive patients and a urinary ACR of \geq 70 mg/mmol.
- Hypertensive patients with or without diabetes mellitus and a urinary ACR of < 3 mg/mmol should be managed according the MOPH National Guideline for Hypertension.

Renin-angiotensin system antagonist prescribing considerations ^{1,12}:

• A combination of renin-angiotensin system antagonists should not be routinely offered to patients with CKD.

- Before commencing treatment, measure the eGFR and serum potassium ¹² [L1]:
 - \circ $\;$ Repeat after 1-2 weeks of treatment and after each dose increase.
- If pre-treatment serum potassium is > 5.0 mmol/L¹² [L1]:
 - Do not routinely start ACE inhibitors or ARBs.
 - Exclude and treat other factors that promote hyperkalaemia, and re-check serum potassium.
- ACE inhibitors should only be initiated under specialist supervision in the following groups of patients if in doubt, discuss with a nephrologist ¹²:
 - Receiving multiple or high-dose diuretic therapy (e.g. ≥ 80 mg of furosemide daily or its equivalent).
 - Receiving concomitant angiotensin-II receptor antagonist.
 - With a plasma sodium concentration < 130 mmol/L.
 - With severe or unstable heart failure.
 - Known renovascular disease.
- If the patient is taking medication that promotes hyperkalaemia, more frequent monitoring may be required ¹².
- If serum potassium rises to ≥ 6.0 mmol/L and hyperkalaemia-promoting medications have been stopped discontinue renin-angiotensin system antagonists ¹².
- Sodium zirconium cyclosilicate is recommended as an option for treating hyperkalaemia for chronic kidney disease
 patients stage 3b to 5 (not on dialysis) with persistent hyperkalaemia if they have a confirmed serum potassium
 level of at least 6.0 mmol/litre and because of hyperkalaemia, are not taking an optimised dosage of reninangiotensin-aldosterone system (RAAS) inhibitor. Stop sodium zirconium cyclosilicate if RAAS inhibitors are no longer
 suitable²².
- Patiromer is recommended as an option for treating hyperkalaemia for chronic kidney disease patients stage 3b to 5 (not on dialysis) with persistent hyperkalaemia if they have a confirmed serum potassium level of at least 6.0 mmol/litre and because of hyperkalaemia, are not taking an optimised dosage of renin-angiotensin-aldosterone system (RAAS) inhibitor. Stop Patiromer if RAAS inhibitors are no longer suitable ²³.
- If there is a decrease in eGFR of < 25% or there is a serum creatinine increase of < 30% following introduction or dose increase of renin-angiotensin system antagonists ¹² [L1]:
 - Do not modify the dose.
 - Repeat tests in 1-2 weeks.
- If the eGFR decrease is > 25% from baseline or the plasma creatinine increase is > 30% ¹²:
 - Investigate alternative causes of renal function deterioration, e.g. volume depletion or other medication.
 - \circ If there is no other cause:
 - Stop the renin-angiotensin system antagonist, or reduce to a previously tolerated dose; and
 - Add alternative antihypertensive medication if needed.
- To treat patients with type 2 diabetes (T2D), CKD, and an eGFR \$20 ml/ min per 1.73 m2 with an SGLT2i and
 if patients are already being treated with other glucose-lowering agents, an SGLT2i can be added to the current
 treatment regimen ²⁴
- To withhold SGLT2i during times of prolonged fasting, surgery, or critical medical illness to avoid risk of ketosis²⁴
- Transient decrease in eGFR is not an indication of SGLT2i discontinuation ²⁴
- SGLT2i use is not recommended in kidney transplant patients²⁴.
- Consider mineralocorticoid receptor antagonist for diabetic adults type 2 with eGFR >25 ml/min per 1.73 m², normal serum potassium concentration and ACR ≥ 3 mg/mmol despite maximum dose of renin-angiotensin antagonists³⁷⁻³⁹



7.3 Manage atherosclerotic cardiovascular risk

Cardiovascular mortality accounts for \approx 40% to 50% of all deaths in patients with advanced CKD (stage 4) as well as end-stage kidney disease (stage 5)²⁵.

Vascular comorbidities that are more common in patients with CKD include ^{1,12}:

- Hypertension.
- Peripheral vascular disease.
- Heart failure.
- Cardiovascular events, e.g. myocardial infarction and strokes are also more common.

7.3.1 Assess Cardiovascular Risk

Assess ASCVD risk:

- Record the patient's history of and risk factors for ASCVD ²⁶ [L1, RGA].
- Baseline laboratory tests to assess ASCVD risk include ^{27,28} :
 - Lipid profile.
 - HBA_{1C}.
 - Liver function tests.
 - Thyroid-stimulating hormone.
 - o eGFR
 - o Albuminuria

7.3.2 Lipid-Lowering Therapy

Dyslipidaemia is suggested as a risk factor for CKD ¹².

Increased levels of cholesterol and triglyceride can cause kidney function to rapidly decline.

Lipid-lowering may slow disease progression ²⁹.

Initiate statin therapy in the following patients ^{2–5}:

- All patients with established ASCVD.
- All patients aged ≥ 50 years with an eGFR < 60 mL/min/1.73m2 but not treated with dialysis or kidney transplantation.
- All patients aged ≥ 50 years with an eGFR ≥ 60 mL/min/1.73m2 but who have albuminuria or other manifestations of CKD.
- All patients aged < 50 years with CKD and a 10-year ASCVD risk of 10-year incidence of coronary death or non-fatal myocardial infarction >10%
- All patients aged > 18 years with CKD and diabetes mellitus.
- All renal transplant recipient, especially aged \geq 30 years.

Statin or statin/ezetimibe combination therapy need not to be initiated in dialysis patients; however, these agents can be continued during dialysis in patients who are receiving them at the time of dialysis initiation².

Recommended statin doses in patients at GFR categories G3a-G5, selected for lipid-lowering therapy ²:



- Atorvastatin 20 mg
- Rosuvastatin 10 mg
- Simvastatin/ezetimibe 20 mg/10 mg
- Pravastatin 40 mg
- Simvastatin 40 mg

Patients at GFR categories G1-G2 should be initiated at doses as recommended in the MOPH National Guidelines for Dyslipidaemia.

Before initiating treatment with a statin ^{27,28}:

- Transaminase levels should be measured to establish a baseline level.
- In the event of chronic, generalised, and unexplained muscle pain, measure creatine kinase regardless of use of statin therapy.
- Discuss the risks and benefits with the patients, including:
 - Advantages of lifestyle modifications.
 - Patient personal preference.
 - Comorbidities.
 - Effect of polypharmacy.
 - General frailty condition.
 - Life expectancy while on statin therapy.

7.3.2.1 Monitoring Treatment

In patients initiated on a statin, further monitoring of lipid levels is not required, except to support adherence to treatment 2 .

7.3.3 Antiplatelet Therapy

Impaired renal function is associated with a bleeding risk that increases with severity of CKD ¹².

Antiplatelet therapy is indicated in the following patients ^{1,3-5}:

- All patients with established ASCVD.
- All patients with CKD who at high risk of ASCVD, unless there is an increased bleeding risk that needs to be balanced against the possible cardiovascular benefits.

7.4 Medication Management

Considerations when prescribing for patients with CKD¹:

- Many drugs undergo renal excretion and their dosage may need to be reduced to avoid toxicity.
- Advise patients to seek advice before using over-the-counter preparations.
- Advise patients not to use herbal remedies.
- All patients taking nephrotoxic agents should have their eGFR, electrolytes, and drug levels regularly monitored.
- If a patient becomes acutely unwell:
 - Review medication 12 [L1, RGA].
 - Temporarily discontinue potentially nephrotoxic and renally excreted drugs in patients with an eGFR of $< 60 \text{ mL/min/1.73m}^2$ who have a serious intercurrent illness that increases the risk of AKI ¹ [**L2, RGA**].

7.5 Immunisation

CKD is associated with major infectious complications ¹:

• Infection is the second leading cause of death following ASCVD¹.

The MOPH Public Health Department recommends the following immunisations in patients with established CKD, unless contraindicated ³⁰:

- Hepatitis B vaccination course.
- Pneumococcal conjugate vaccine (PCV13) once.
- Pneumococcal polysaccharide vaccine (PPSV23), repeated once after 5 years to a maximum of 3 times.
- Annual influenza vaccination.

7.6 Monitoring

7.6.1 Frequency of Monitoring

The frequency of monitoring of patients is determined by the stage of CKD. The table below outlines the recommended frequency of follow-up in number of reviews per year ¹.

				Persistent albuminuria categories Descrip- tion and range		
Frequency of mor	nitoring	in CKD by GFR and A	lbumin-	A1	A2	A3
uria Categories: KDIGO 2012				Normal to mildly increased	Moderately increased	Severely increased
				< 3 mg/mmol	3-30 mg/mmol	> 30 mg/mmol
GFR categories (mL/min/ 1.73 m²);	G1	Normal or high	≥ 90	1 if CKD	1	2
	G2	Mildly decreased	60-89	1 if CKD	1	2
Description and Rance	G3a	Mildly to moderately decreased	45-59	1	2	3
hange	G3P	Moderately to severely decreased	30-44	2	3	3
	G4	Severely decreased	15-29	3	3	4+
	G5	Kidney failure	< 15	4+	4+	4+

Table 7.6.1: Recommended frequency of review in number of times per year ¹.

7.6.2 Assessment for and Management of Progression

Progression of CKD ¹:

- Progression of CKD is defined as a sustained fall in eGFR accompanied by a \geq 25% decline from baseline eGFR.
- Rapid progression is defined by a sustained decline in eGFR of > 5 mL/min/1.73m2 within one year.

NB: Small fluctuations in eGFR are common and not necessarily indicative of progression. Obtain a minimum of 3 eGFR measurements over a period of not less than 90 days 1,12 .

In those patients with CKD progression ¹[L2]:

- Review current management.
- Examine for reversible causes of progression.

7.7 Monitor and Treat for Other Complications

Complications of CKD include ^{1,6,7}:

- Anaemia.
- Hypertension.
- Acidosis.
- Hyperphosphataemia.
- Hypoalbuminaemia.
- Hyperparathyroidism.
- Vitamin D deficiency.
- Malnutrition.
- Acquired cystic renal disease:
 - A complication of acquired cystic renal disease is renal cell carcinoma (RCC).

7.7.1 Renal Anaemia

As CKD progresses, the kidney produces less erythropoietin, and patients can become anaemic ¹².

Measure haemoglobin concentrations in the following patients 1:

- When clinically indicated, in people with an eGFR of \geq 60 mL/min/1.73 m².
- At least annually in people with eGFR of 30-59 mL/min/1.73 m².
- At least twice per year in people with eGFR of < 30 mL/min/1.73 m².

NB: If the eGFR is \geq 30 mL/min/1.73m², it is more likely that the anaemia is related to another underlying cause than renal failure [**R-GDG**].

7.7.2 Undernutrition

Undernutrition ^{7,12}:

- Is present in 20%-40% of patients with stage 4-5 CKD ³¹.
- Is sometimes due to poor appetite secondary to uraemia.
- Can increase vulnerability to disease and infection.
- Is associated with reduced patient survival.

Screening for undernutrition ⁷:

- Insufficient energy intake
- Weight loss



- Loss of muscle mass
- Loss of subcutaneous fat
- Fluid accumulation that can sometimes mask weight loss
- Diminished "functional status" as measured by hand grip strength.

The presence of two or more of these would lead to a diagnosis of undernutrition.

7.7.3 Bone Metabolism and Osteoporosis

Alterations in calcium and phosphate homeostasis occur early in the course of CKD and progress as kidney function decreases, which may result in ¹²:

- Abnormalities of metabolism of:
 - Calcium.
 - o Phosphate.
 - Parathyroid hormone.
 - Vitamin D.
- Abnormalities of bone turnover, growth, and strength.
- Vascular or soft tissue calcification.

CKD Stage	GFR Range	Measurement of PTH	Measurement of Calcium/ Phosphorus
3	30-59	Every 12 months	Every 6-12 months
4	15-29	Every 6-12 months	Every 3-6 months
5	< 15 or dialysis	Every 3-6 months	Every 1-3 months

The below table outlines the frequency of testing for markers of bone metabolism by stage of CKD ³².

Table 7.7.3: Frequency of testing bone metabolism in CKD Stage 3-5 ^{32,33,34}.

Vitamin D Supplements:

• In the absence of deficiency, do not routinely offer supplements of vitamin D to manage or prevent CKD-mineral and bone disorders ¹[L1, RGB].

Osteoporosis:

- Do not routinely perform tests for bone mineral density in patients with an eGFR of < 45 mL/min/1.73m², as information may be misleading or unhelpful¹.
- Bisphosphonates should not be offered routinely to patients with a eGFR of < 30 mL/min/1.73m² without a strong clinical rationale ¹.



7.8 Referral to Nephrology

7.8.1 Consider Referral to a Nephrologist

Referral to a nephrologist for specialist assessment and management is normally required for patients with CKD, and 1,8,12,35.

- AKI
- A sustained eGFR of < 60 mL/min/1.73m².
- A consistent finding of significant albuminuria (ACR of ≥ 30 mg/mmol or AER of ≥ 300 mg/24 hours; approximately equivalent to PCR of ≥ 50 mg/mmol or a PER of ≥ 500 mg/24 hours):
 - Despite appropriate treatment; or
 - \circ Associated with haematuria and other risks factors, such as ASCVD or declining eGFR.
- Persistent abnormalities of serum potassium.
- Urinary red cell casts with red blood cell count (RBC) > 20 per high power field, which is sustained and not readily explained.
- Hereditary kidney disease.

7.8.2 Indications for Urgent or Immediate Referral

Consider immediate referral to hospital or discussion with a specialist if ^{12,35}:

- The eGFR is < 20 mL/min/1.73m².
- The patient has AKI.
- Urgent medical intervention is required, such as for treatment of:
 - Hyperkalaemia.
 - Severe uraemia.
 - Acidosis.
 - Fluid overload.

Refer to a urologist ¹²:

- If the patient has evidence of urinary tract obstruction.
- For investigation of urinary tract malignancy for patients in appropriate age groups with persistent haematuria, regardless of the presence of proteinuria.

8. Specialist Management

8.1 Renal Replacement Therapy

For patients with progressive CKD, who are most likely to require renal replacement therapy (RRT) within one year, it is advisable to manage care within a multidisciplinary care setting, which includes ^{1,8}:

- Dietary counselling
- Education and counselling about different RRT modalities
- Transplant options
- Vascular access surgery
- Ethical, psychological, and social care.

8.1.1 Preparation for Renal Replacement Therapy

Most patients with an eGFR of < $20 \text{ mL/min/1.73m}^2$ should be provided with timely and personalised information regarding renal failure and RRT [2]. Patients with ESRD who are likely to need RRT within 6 months should be referred urgently to receive education and information and to prepare for RRT [R-GDG].

Preparation for RRT includes ^{9,10,36}:

- Education aimed at improving the patient's knowledge and understanding of their condition, and to help them choose among the options for treatment.
- Counselling with regard to modality choices, including conservative care, offering descriptions of and including information on:
 - Efficacy.
 - Risks.
 - The potential benefit based on the patient's prognosis.
 - The potential side effects and their severity.
 - Changing the modality of dialysis and the possible consequences.
- Transplant assessment and potential pre-emptive listing
- Physical preparation for the chosen modality/modalities, e.g. definitive vascular access.
- Discussion of social and psychological issues, including:
 - The patient's and/or carer's ability to perform and adjust the treatment.
 - Integration with daily activities such as work, school, hobbies, family commitments, and travel for work or leisure.
 - Opportunities to maintain social interaction.
 - The impact on body image.
 - \circ How the dialysis access point on the body may restrict physical activity.
 - If their home will need to be modified.
 - Distance and time spent travelling for treatment.
 - Flexibility of treatment regimen.
 - \circ Any additional support or services that might be needed from others.
- Education on forearm vein preservation.
- In order to preserve site, avoid unnecessary venepuncture in the upper limb intended for creation of vascular access.



Planning for renal transplant:

- The advantages of pre-emptive transplantation should be discussed with all suitable individuals ⁹ [L2].
- Efforts should be made to identify a potential donor to allow pre-emptive transplantation before the need for RRT ⁹ [L2].

Where pre-emptive transplantation is not possible, a timely referral for either definitive vascular access formation or peritoneal dialysis catheter placement should be made ⁹.

The exact timing of vascular access placement should be determined by ³⁶ [L1, RGA]:

- The rate of renal function decline.
- Co-morbidities.
- The surgical pathway.

Pre-operative assessment:

- Clinical assessment and, when appropriate, imaging of both arteries and veins of upper arms should be performed to assess vessel suitability for access creation ³⁶ **[L1, RGA**].
- Imaging to exclude central vein stenosis may be considered in all patients with previous central venous cannulation ³⁶ [L2, RGA]

8.1.2 Initiation of Renal Replacement Therapy

There is no good evidence for the superiority of one dialysis option over another ^{9,10}:

- Decisions on which intervention to use will depend upon patient preferences, availability, and clinical contraindications.
- A patient's priorities will not necessarily be the same as the healthcare professional's clinical priorities.

Consider initiation of dialysis when one or more of the following are present. This often but doesn't always occur when the eGFR is between 5-7 ml/min/ $1.73m^{21}$ [L2, RGA]:

- Symptoms or signs of renal failure are present, such as:
- Acid base or electrolytes abnormalities.
- Inability to control volume status or BP.
- Deterioration in nutritional status, unresponsive to dietary interventions.
- Cognitive impairment.

8.1.3 Renal Transplant

Renal transplantation should be the RRT of choice for patients with ESRD who are fit for renal transplant 11 [L2, RGA]. Consideration for renal transplant should be addressed on an individualised basis [R-GDG].

8.1.4 Peritoneal Dialysis

Peritoneal dialysis ¹⁰:

- May be delivered safely and effectively at home or another location of the patient's choice.
- Treatment modalities include:
 - Automated peritoneal dialysis (APD).
 - Continuous ambulatory peritoneal dialysis (CAPD).
- Offer all patients a choice, if appropriate, between the different treatment modalities.



8.1.5 Haemodialysis

Haemodialysis ¹⁰:

- Treatment may take place:
 - In a dialysis centre.
 - In a hospital setting.
 - At the patient's home.

8.2 Conservative Kidney Management

Conservative management ^{9,10}:

- Conservative kidney management should be provided to patients with advanced CKD who will not benefit or opt not to have dialysis.
- Conservative management focuses on:
 - Slowing the decline in renal function.
 - Actively managing symptoms.
 - Advance care planning.
 - Provision of palliative care.

8.3 Consider Palliative Care at the Appropriate Stage

Recognizing need for end of life care ⁹ [L2, RGA]:

- Recognise patients struggling to cope on long term dialysis due to a deterioration of underlying clinical problems or a sudden catastrophic clinical event. Either may indicate an imminent or immediate need of end-of-life care.
- Offer the opportunity to create an Advance Care Plan with patients who are:
 - Deteriorating despite dialysis; or
 - Undergoing conservative management.

Dialysis withdrawal ⁹ [L2, RGA]:

- Decisions to discontinue dialysis should be made jointly by the patients and their consultant and should involve relatives and carers and other members of the team.
- Carry out an assessment of competence.
- Exclude depression.

Principles of care in the last days of life include ⁹:

- Symptom relief.
- Psychological, spiritual, and cultural support.
- Good communication with the patient and their family.
- Care wherever possible in their preferred place of care.

9. Key Considerations for Patient Preferences

Patient preferences refer to patient perspectives, beliefs, expectations, and goals for health and life, and to the steps employed by individuals in assessing the potential benefits, harms, costs, and limitations of the management options in relation to one another. Patients may have preferences when it comes to defining their problems, identifying the range of management options and selecting or ranking the outcomes used to compare these options.

It is important for healthcare professionals to develop an understanding of the patient as an individual and the unique way in which each person experiences a condition and its impact on their life.

The following recommendations are therefore made for physicians and other healthcare professionals regarding general principles of patient care in Qatar. All clinicians and health care practitioners involved in patients' care in the State of Qatar should:

- **Respect Patients:** Treat patients with respect, kindness, dignity, courtesy and honesty. Ensure that the environment is conducive to discussion and that the patient's privacy is respected, particularly when discussing sensitive, personal issues. Ask the patient how they wish to be addressed and ensure that their choice is respected and used.
- **Maintain Confidentiality:** Respect the patient's right to confidentiality and avoid disclosing or sharing patients' information without their informed consent. In this context, students and anyone not directly involved in the delivery of care should first be introduced to the patient before starting consultations or meetings, and let the patient decide if they want them to stay.
- **Clarify Third-Party Involvement:** Clarify with the patient at the first point of contact whether and how they like their partner, family members or carers to be involved in key decisions about their care or management and review this regularly. If the patient agrees, share information with their partner, family members or carers.
- **Obtain Informed Consent:** Obtain and document informed consent from patients, in accordance with MOPH policy and guidance.
- Encourage Shared Decision Making: Ensure that patients are involved in decision making about their own care, or their dependent's care, and that factors that could impact the patient's participation in their own consultation and care including physical or learning disabilities, sight, speech or hearing impairments and problems with understanding, reading or speaking English are addressed.
- Disclose Medical Errors: Disclose errors when they occur and show empathy to patients.
- Ensure Effective Communication: Explore ways to improve communication including using pictures, symbols or involving an interpreter or family members. Avoid using medical jargon. Use words the patient will understand and confirm understanding by asking questions.
- **Ensure Continuity of Care:** Provide clear and timely sharing of patient information between healthcare professionals especially at the point of any transitions in care.

10. Performance Measures

A list of performance measures is given in the table below. Healthcare organizations are encouraged to monitor service performance using the indicator definitions below.

Number	Numerator	Denominator
KD01	Number of adults with CKD who had eGFR creatinine testing in the past year	Total number of adults with CKD.
KD02	Number of adults with CKD without diabetes and with an ACR below 70 mg/mmol whose systolic BP is between 120–140 mmHg and their diastolic BP below 90 mmHg.	Total number of adults with CKD without diabetes and with an ACR below 70 mg/mmol.
KD03	Number of adults with CKD and diabetes whose systolic BP is between 120–130 mmHg and their diastolic BP below 80 mmHg.	Total number of adults with CKD and diabetes.
KD04	Number of adults with CKD and an ACR of 70 mg/mmol or more whose systolic BP is between 120–130 mmHg and their diastolic BP below 80 mmHg.	Total number of adults with CKD and an ACR of 70 mg/ mmol or more.
KD05	Number of adults with CKD who receive atorvastatin 20 mg.	Total number of adults with CKD.
KD06	Number of patients with cardiovascular disease among adults with CKD.	Total number of adults with CKD
KD07	Number of adults with end-stage kidney disease.	Total number of adults with CKD.
KD08	Number of adults with CKD with a greater than 40% reduction in non-high-density lipoprotein cholesterol.	Total number of adults with CKD.

Table 11.1: Performance measures.

11. References

- 1. Kidney Disease Improving Global Outcomes. KDIGO 2012 Clinical Practice Guideline for the Evaluation and Management of Chronic Kidney Disease. Kidney Int Suppl. 2013;3:1-150.
- 2. Wanner C, Tonelli M, the Kidney Disease: Improving Global Outcomes Lipid Guideline Development Work Group Members. KDIGO Clinical Practice Guideline for Lipid Management in CKD: summary of recommendation statements and clinical approach to the patient. *Kidney Int.* 2014;85(6):1303-1309. doi:10.1038/ki.2014.31
- 3. Stone NJ, Robinson JG, Lichtenstein AH, et al. 2013 ACC/AHA Guideline on the Treatment of Blood Cholesterol to Reduce Atherosclerotic Cardiovascular Risk in Adults: A Report of the American College of Cardiology/ American Heart Association Task Force on Practice Guidelines. *Circulation*. 2014;129(25_suppl_2). doi:10.1161/01. cir.0000437738.63853.7a
- 4. Grundy SM, Stone NJ, Bailey AL, et al. 2018 AHA/ACC/AACVPR/AAPA/ABC/ACPM/ADA/AGS/APhA/ASPC/ NLA/PCNA Guideline on the Management of Blood Cholesterol. J Am Coll Cardiol. 2019;73(24):e285-e350. doi:10.1016/j.jacc.2018.11.003
- Cardiology AC of. Correction to: 2018 AHA/ACC/AACVPR/AAPA/ABC/ACPM/ADA/AGS/APhA/ASPC/NLA/ PCNA Guideline on the Management of Blood Cholesterol. J Am Coll Cardiol. 2019;73(24):3237-3241. doi:10.1016/j. jacc.2019.05.013
- 6. Remer EM, Papanicolaou N, Casalino DD, et al. ACR Appropriateness Criteria® on Renal Failure. *Am J Med.* 2014;127(11):1041-1048.e1. doi:10.1016/j.amjmed.2014.05.014
- 7. Wright M, Southcott E, MacLaughlin H, Wineberg S. Clinical practice guideline on undernutrition in chronic kidney disease. *BMC Nephrol.* 2019;20(1):370. doi:10.1186/s12882-019-1530-8
- 8. Inker LA, Astor BC, Fox CH, et al. KDOQI US Commentary on the 2012 KDIGO Clinical Practice Guideline for the Evaluation and Management of CKD. *Am J Kidney Dis.* 2014;63(5):713-735. doi:10.1053/j.ajkd.2014.01.416
- 9. Warwick G, Mooney A, Russon L, Hardy R. Planning, Initiating and Withdrawal of Renal Replacement Therapy.
- 10. National Institute for Health and Care Excellence (NICE). Renal replacement therapy and conservative management (NG107). Updated November 2021
- 11. Dudley C, Harden P. Renal Association Clinical Practice Guideline on the Assessment of the Potential Kidney Transplant Recipient. *Nephron Clin Pract.* 2011;118(s1):c209-c224. doi:10.1159/000328070
- 12. Chronic kidney disease: assessment and management. NICE guideline [NG203] Published online 25 August 2021. Last updated 24 November 2021. https://www.nice.org.uk/guidance/ng203/resources/chronic-kidney-disease-assessment-and-management-pdf-66143713055173
- 13. Shigidi MMT, Fituri OM, Chandy SK, Asim M, Al Malki HA, Rashed AH. Peritoneal dialysis, an expanding mode of renal replacement therapy in Qatar. *Saudi J Kidney Dis Transplant Off Publ Saudi Cent Organ Transplant Saudi Arab.* 2011;22(3):587-593.
- Shigidi MMT, Ramachandiran G, Rashed AH, Fituri OM. Demographic data and hemodialysis population dynamics in Qatar: A five year survey. Saudi J Kidney Dis Transplant Off Publ Saudi Cent Organ Transplant Saudi Arab. 2009;20(3):493-500.
- 15. Hamdi AF, Fawzy A, Abuhelaiqa E, et al. Risk factors associated with chronic kidney disease progression: Long-term retrospective analysis from Qatar. *Qatar Med J.* 2022;2022(4). doi:10.5339/qmj.2022.57
- 16. Qaseem A, Hopkins RH, Sweet DE, Starkey M, Shekelle P. Screening, Monitoring, and Treatment of Stage 1 to

3 Chronic Kidney Disease: A Clinical Practice Guideline From the Clinical Guidelines Committee of the American College of Physicians. *Ann Intern Med.* Published online October 22, 2013. doi:10.7326/0003-4819-159-12-201312170-00726

- 17. Association of estimated glomerular filtration rate and albuminuria with all-cause and cardiovascular mortality in general population cohorts: a collaborative meta-analysis. *The Lancet*. 2010;375(9731):2073-2081. doi:10.1016/S0140-6736(10)60674-5
- 18. Chronic kidney disease Frequently asked questions. Published online 2011.
- 19. Murtagh FEM, Addington-Hall JM, Donohoe P, Higginson IJ. SYMPTOM MANAGEMENT IN PATIENTS WITH ESTABLISHED RENAL FAILURE MANAGED WITHOUT DIALYSIS. *EDTNA-ERCA J.* 2006;32(2):93-98. doi:10.1111/j.1755-6686.2006.tb00459.x
- 20. Singh JA, Cleveland JD. Gout is associated with a higher risk of chronic renal disease in older adults: a retrospective cohort study of U.S. Medicare population. *BMC Nephrol*. 2019;20(1):93. doi:10.1186/s12882-019-1274-5
- 21. Suspected cancer: recognition and referral. Published online 23 June 2015. Last updated 15 December 2021.
- 22. Sodium zirconium cyclosilicate for treating hyperkalaemia.Published: 4 September 2019. Last updated: 24 January 2022
- 23. Patiromer for treating hyperkalaemia.Published online 13 February 2020
- 24. Rossing P, Caramori ML, Chan JCN, et al. KDIGO 2022 Clinical Practice Guideline for Diabetes Management in Chronic Kidney Disease. *Kidney Int.* 2022;102(5):S1-S127. doi:10.1016/j.kint.2022.06.008
- 25. Thompson S, James M, Wiebe N, et al. Cause of Death in Patients with Reduced Kidney Function. J Am Soc Nephrol. 2015;26(10):2504-2511. doi:10.1681/ASN.2014070714
- 26. Holt S, Goldsmith D. Renal Association Clinical Practice Guideline on Cardiovascular Disease in CKD. *Nephron Clin Pract.* 2011;118(s1):c125-c144. doi:10.1159/000328065
- 27. National Clinical Guideline Centre (UK). Lipid Modification: Cardiovascular Risk Assessment and the Modification of Blood Lipids for the Primary and Secondary Prevention of Cardiovascular Disease. London: National Institute for Health and Care Excellence (UK); July 2014.
- 28. National Institute for Health and Care Excellence (NICE). Cardiovascular Disease: Risk Assessment and Reduction, Including Lipid Modification (CG181). Published online 18 July 2014. Last updated: 24 May 2023.
- 29. Su X, Zhang L, Lv J, et al. Effect of Statins on Kidney Disease Outcomes: A Systematic Review and Meta-analysis. *Am J Kidney Dis.* 2016;67(6):881-892. doi:10.1053/j.ajkd.2016.01.016
- 30. Ministry of Public Health (MOPH). National Immunization Guidelines for Vaccine Providers. Published online 2016
- 31. Lodebo BT, Shah A, Kopple JD. Is it Important to Prevent and Treat Protein-Energy Wasting in Chronic Kidney Disease and Chronic Dialysis Patients? *J Ren Nutr.* 2018;28(6):369-379. doi:10.1053/j.jrn.2018.04.002
- 32. National Kidney Foundation. K/DOQI clinical practice guidelines for bone metabolism and disease in chronic kidney disease. Am J Kidney Dis Off J Natl Kidney Found. 2003;42(4 Suppl 3):S1-201.
- Kidney Disease: Improving Global Outcomes (KDIGO) CKD-MBD Work Group. KDIGO clinical practice guideline for the diagnosis, evaluation, prevention, and treatment of Chronic Kidney Disease-Mineral and Bone Disorder (CKD-MBD). Kidney Int Suppl. 2009;(113):S1-130. doi:10.1038/ki.2009.188

- KDIGO 2017 Clinical Practice Guideline Update for the Diagnosis, Evaluation, Prevention, and Treatment of Chronic Kidney Disease–Mineral and Bone Disorder (CKD-MBD). *Kidney Int Suppl.* 2017;7(1):1-59. doi:10.1016/j. kisu.2017.04.001
- 35. The UK eCKD Guide | The UK Kidney Association. https://ukkidney.org/health-professionals/information-resources/uk-eckd-guide
- 36. Kumwenda M, Mitra S, Reid C. Clinical Practice Guideline for vascular access for haemodialysis. Published online 2015.
- 37. Bakris GL, Agarwal R, Anker SD, et al. Effect of Finerenone on Chronic Kidney Disease Outcomes in Type 2 Diabetes. *N Engl J Med*. 2020;383(23):2219-2229. doi:10.1056/NEJMoa2025845
- 38. Pitt B, Filippatos G, Agarwal R, et al. Cardiovascular Events with Finerenone in Kidney Disease and Type 2 Diabetes. N Engl J Med. 2021;385(24):2252-2263. doi:10.1056/NEJMoa2110956
- 39. Agarwal R, Filippatos G, Pitt B, et al. Cardiovascular and kidney outcomes with finerenone in patients with type 2 diabetes and chronic kidney disease: the FIDELITY pooled analysis. Eur Heart J. 2022;43(6):474-484. doi:10.1093/ eurheartj/ehab777



Appendix: Detailed Description of the Literature Search

A systematic search for existing literature on CKD was performed in the period March 2020 - July 2023.

All existing references were evaluated and where necessary and applicable, the latest version of the specific manuscript was used to update the guideline and replace the older reference. The search for clinical practice guidelines on chronic kidney disease diagnosis and/or management was performed in the *PubMed* database and websites of relevant organizations and societies including the *UK NICE*, the *American College of Cardiology*, the *American Heart Association*, the *National Kidney Foundation* and the *Renal Association*. The present guideline is primarily based on NICE and KDIGO guidelines and is supplemented with other relevant studies.

Peer-reviewed scientific publications were found in PubMed and via *Google Scholar* Internet search engine. Non-peer reviewed studies were identified in *bioRxiv*. Books were checked on *Amazon* and via *Google* and *Google Scholar* search engines.

The included publications were identified using the terms "chronic kidney disease" and specified with the following terms in combinations:

guideline, epidemiology, definition, prevalence, risk factors, screening, diagnosis, differential diagnosis, symptoms, stage, management, investigation, proteinuria, haematuria, treatment, blood pressure, cardiovascular, referral, specialist, emergency, pharmacological therapy, statin, antiplatelet, anaemia, osteoporosis, renal replacement, transplant, dialysis, peritoneal, haemodialysis, follow-up, end-stage, palliative care, conservative management.

Figure A.1 on the next page demonstrates graphically the results of the search and application of exclusion criteria.



Fig A.1: Literature search results and application of exclusion criteria.

Acknowledgements

The following individuals are recognized for their contribution to the successful development of the National Clinical Guidelines project.

MOPH National Clinical Guidelines Team:

- Ms Huda Amer Al-Katheeri, Director of Strategic Planning & Performance Dept, MOPH.
- Dr Eman Radwan, Consultant, Health Care Quality, MOPH.
- Dr Rasmeh Ali Salameh Al Huneiti, Lead, Clinical Guidelines, MOPH.
- Dr Bushra Saeed, Quality Improvement Coordinator, MOPH.
- Eiman Faleh Al-Hajri, Quality Improvement Coordinator, MOPH.

وزارة الصحة العامة في دولة قطر 2020.

جميـع حقـوق الطبـع محفوظـة وهـذا يشـمل كلاً مـن الوسـائط الإلكترونيـة والمطبوعـة مـن هـذه الوثيقـة كذلـك الأعمـال المشـتقة بجميـع اللغـات وفـي جميـع وسـائط التعبيـر المعروفـة الآن أو التـي تـم تطويرهـا فـي وقـت لاحـق.

تتيح وزارة الصحـة العامـة المبـادئ الإرشـادية السـريرية الوطنيـة ومـا ينتـج عنهـا مـن وثائـق ومشـتقات للاسـتخدام الشـخصي والتعليمـي فقـط. ولا تجيـز وزارة الصحـة العامـة اسـتخدام هـذا المحتـوى تجاريـاً، حيث لا يجـوز بـأي حـال مـن الأحـوال اسـتخدام المحتـوى للترويـج لأي شـركة تجاريـة أو منتجـات أو خدمـات طـرف ثالـث.

لا يجـوز ترجمـة أو نسـخ أي مـن المبـادئ الإرشـادية، أو المسـارات الخاصـة بهـا أو نشـرات معلومـات المرضـى سـواء بشـكل كامـل أو جـزء منهـا بـأي شـكل مـن الأشـكال دون الحصـول علـى إذن خطـي مـن وزارة الصحـة العامـة.

للحصول على هذا الإذن يرجى التواصل عن طريق البريد الإلكتروني: ClinicalGuidelines@moph.gov.qa للاسـتفادة مـن آخـر التحديثـات والمصـادر الإضافيـة للمعلومـات، توصـي وزارة الصحـة العامـة اسـتخدام الرابـط الإلكترونـي إلـى وثيقـة المبـدأ الإرشـادي ذو الصلـة.

تسـمح وزارة الصحـة العامـة بتوزيـع المبـادئ الإرشـادية السـريرية الوطنيـة أو المسـارات الخاصـة بهـا أو نشـرات معلومـات المرضـى ذات الصلـة، علـى أن يتضمـن ذلـك إشـعار حقـوق الطبـع والنشـر أعـلاه والاقتبـاس المناسـب.

©Ministry of Public Health of the State Qatar 2020. All copyrights reserved. This covers both electronic and print media as well as derivative works in all languages and in all media of expression now known or later developed.

The content of the Ministry of Public Health (MOPH) National Clinical Guidelines (NCGs) and their derivative products are made available for personal and educational use only. The MOPH does not authorize commercial use of this content, as such the content shall in no way be used for the promotion of any third-party commercial company, its products or services.

Full or part of the NCGs, Pathways or relevant Patient Information Leaflets shall not be translated or reproduced in any form without written permission from the MOPH. To obtain such permission please email: ClinicalGuidelines@moph.gov.qa.

To benefit from the latest updates and additional sources of information, the MOPH recommends using the online link to the relevant NCG document.

The MOPH agrees that any distribution of the NCGs, Pathways and relevant Patient Information Leaflets, will include the above copyright notice and appropriate citation.





المبادئ الإرشادية السريرية لدولة قطر NATIONAL CLINICAL GUIDELINES FOR QATAR